
MOTEUR LF139F-2
DOC 0330131001

Mise à jour le 23/01/2025



MOTEUR LF139F-2

REF.NO. PART NO DESCRIPTION DESIGNATION QT

E01 0001250012
ROCKER SET 

(1+2+3+5+6+7)

ENSEMBLE DISTRIBUTION 

 (1+2+3+5+6+7)
1

E01-1 ROCKER SET Bolt M5*6mm Bolt M5*6mm 1

E01-2 ROCKER SET Rocker shaft Rocker shaft 1

E01-3 ROCKER SET Valve rocker assy Valve rocker assy 2

E01-4 9501000766 Spark plug Spark plug 1

E01-5 ROCKER SET Spring set,valve Spring set,valve 2

E01-6 ROCKER SET Pusher Pusher 2

E01-7 ROCKER SET Valve spring Valve spring 2

E01-8 0001250013 Crankcase Crankcase 1

E01 0001250014 VALVE SET (9+10) JEU SOUPAPES (9+10) 1

E01-9 VALVE SET Intake valve Intake valve 1

E01-10 VALVE SET Exhaust valve Exhaust valve 1

E01

Mise à jour le 23/01/2025



MOTEUR LF139F-2

REF.NO. PART NO DESCRIPTION DESIGNATION QT

E02-1 - Respirator valve Respirator valve 1
E02-2 - Plate,respirator valve Plate,respirator valve 1
E02-3 - Spring washer 3mm Spring washer 3mm 1
E02-4 - Bolt M3×8mm Bolt M3×8mm 1
E02-5 - Gasket,bottom sealplate Gasket,bottom sealplate 1
E02-6 - Bottom sealplate Bottom sealplate 1
E02-7 - Bolt  M5×55mm Bolt  M5×55mm 4
E02-8 0001250005 Dipstick with seal Dipstick with seal 1
E02-9 - Pin Pin 2
E02-10 0001250015 Crankcase assy Crankcase assy 1
E02-11 - Bolt  M5×20mm Bolt  M5×20mm 6

E02

Mise à jour le 23/01/2025



MOTEUR LF139F-2

REF.NO. PART NO DESCRIPTION DESIGNATION QT

E03-1 0001250016 Wind scooper assy Wind scooper assy 1

E03-2 - Bolt  M5×20mm Bolt  M5×20mm 2

E03-3 - Bolt  M5×16mm Bolt  M5×16mm 1

E03-4 0001250003 Cylinder cover Cylinder cover 1

E03-5 0001250004 Gasket,cylinder cover Gasket,cylinder cover 1

E03

Mise à jour le 23/01/2025



MOTEUR LF139F-2

REF.NO. PART NO DESCRIPTION DESIGNATION QT

E04-1 0341000081 Oil seal, crankshaft(2) Oil seal, crankshaft(2) 1

E04-2 0001250017 Crankshaft & connecting rod Crankshaft & connecting rod 1

E04-3 0301040050 Woodruff key Woodruff key 1

E04-4 0341000082 Oil seal, crankshaft(1) Oil seal, crankshaft(1) 1

E04 0001250018 PISTON SET ( 5+6+7+8) ENSEMBLE PISTON ( 5+6+7+8) 1

E04-5 PISTON SET Piston ring set Piston ring set 1

E04-6 PISTON SET Piston pin circlip Piston pin circlip 2

E04-7 PISTON SET Piston Piston 1

E04-8 PISTON SET Piston pin Piston pin 1

E04

Mise à jour le 23/01/2025



MOTEUR LF139F-2

REF.NO. PART NO DESCRIPTION DESIGNATION QT

E05-1 0001250019 Side plate,crankcase(2) Side plate,crankcase(2) 1

E05-2 0001250020 Gasket,muffler Gasket,muffler 1

E05 0001250010
EXHAUST SET

(3+4+5+6+7+8+9+10)

ECHAPPEMENT

(3+4+5+6+7+8+9+10)
1

E05-3 EXHAUST SET Muffler insulation pad Muffler insulation pad 1

E05-4 EXHAUST SET Fairing Fairing 1

E05-5 EXHAUST SET Muffler assy(inner) Muffler assy(inner) 1

E05-6 EXHAUST SET Muffler insulation pad Muffler insulation pad 1

E05-7 EXHAUST SET Bolt M5×55mm Bolt M5×55mm 2

E05-8 EXHAUST SET Bolt M5×12mm Bolt M5×12mm 2

E05-9 EXHAUST SET Bolt M5×16mm Bolt M5×16mm 1

E05-10 EXHAUST SET Muffler cover Muffler cover 1

E05

Mise à jour le 23/01/2025



MOTEUR LF139F-2

REF.NO. PART NO DESCRIPTION DESIGNATION QT

E06-1 0001250021 Ignition coil assy Ignition coil assy 1

E06-2 - Bolt M5×20mm Bolt M5×20mm 2

E06-3 - Nut,flywheel Nut,flywheel 1

E06-4 0001250011 Clutch assy Clutch assy 1

E06-5 0001250022 Flywheel assy Flywheel assy 1

E06-6 - Pin Pin 2

E06-7 0001250023 Flywheel cover Flywheel cover 1

E06-8 - Bolt M5×20mm Bolt M5×20mm 4

E06-9 - Gasket Gasket 2

E06-10 - Clutch disc Clutch disc 2

E06-11 - Wave washer Wave washer 2

E06-12 - Clutch bolt Clutch bolt 2

E06

Mise à jour le 23/01/2025



MOTEUR LF139F-2

REF.NO. PART NO DESCRIPTION DESIGNATION QT

E07-1 0001250006 Carburetor assy Carburetor assy 1

E07-2 0001250007 Gasket,carburator Gasket,carburator 1

E07-3 - Bolt  M5×35mm Bolt  M5×35mm 2

E07-4 - Bolt  M5×12mm Bolt  M5×12mm 1

E07-5 0001250024 Side plate,crankcase(1) Side plate,crankcase(1) 1

E07-6 0001250025 Connecting block,carburetor Connecting block,carburetor 1

E07-7 - Bolt M5×75mm Bolt M5×75mm 2

E07-8 0001250026 Inlet gasket Inlet gasket 1

E07-9 0330132001 Flameout switch Flameout switch 1

E07

Mise à jour le 23/01/2025



MOTEUR LF139F-2

REF.NO. PART NO DESCRIPTION DESIGNATION QT

E08-1 0001250008 Air cleaner assy Air cleaner assy 1

E08-2 0001250027 Air filter element Air filter element 1

E08-3 - Nut Nut 2

E08-4 0001250009 Air block plate Air block plate 1

E08-5 0001250028 Air filter body Air filter body 1

E08-6 0001250002 Vent. Pipe Vent. Pipe 1

E08

Mise à jour le 23/01/2025



MOTEUR LF139F-2

REF.NO. PART NO DESCRIPTION DESIGNATION QT

E09-1 - Bolt M5×20mm Bolt M5×20mm 4

E09-2 0001250001 Recoil starter assy Recoil starter assy 1

E09-3 0001250029 Starting flange Starting flange 1

E09-4 0001250030 Fan Fan 1

E09

Mise à jour le 23/01/2025



MOTEUR LF139F-2

REF.NO. PART NO DESCRIPTION DESIGNATION QT

E10-1 0001250031 Fuel tank assy Fuel tank assy 1

E10-2 - Bolt M5×16mm Bolt M5×16mm 4

E10

Mise à jour le 23/01/2025



MOTEUR LF139F-2

REF.NO. PART NO DESCRIPTION DESIGNATION QT

E11 0001250032
CAMSHAFT SET

(1+2+3+4+6)

ENSEMBLE ARBRE A CAMES

(1+2+3+4+6)
1

E11-1 CAMSHAFT SET Washer,camshaft Washer,camshaft 1

E11-2 CAMSHAFT SET Camshaft Camshaft 1

E11-3 CAMSHAFT SET Bottom rockshaft Bottom rockshaft 2

E11-4 CAMSHAFT SET Bottom rocker Bottom rocker 2

E11-5 - Gasket,cam cover Gasket,cam cover 1

E11-6 CAMSHAFT SET Cam cover Cam cover 1

E11-7 CAMSHAFT SET Bolt M4×16mm Bolt M4×16mm 5

E11

Mise à jour le 23/01/2025


